


meets the requirements of the folowing directives:
-Machinery Directive 2006/42/EC
-Low Voltage Drective 2014/95/EU)
- EMC Drectrve 2014,90/EU

KOMA Sp.j Quality Centro! Department Director Marek Kowalik

designation











1. Pump rotor

2. Pump stator

3. Coupling rod and two gimbal joint



















Faulty electrical connection
New rotor and stator are blocking
Delivery pressure too high
Swollen stator - high temperature
There is a foreign body in the pump
Incorrect stator material
Diam of solids are too large
Pumping medium settles when the pump stops
Inflow of “false” air through the seal
“False” air in the suction system
Too much resistance on the suction side
Low RPM, too low flow rate
Incorrect rotor rotation Direction
Cavitation phenomenon occurs = NPStHoo rlo w*
Periodic lack of medium in the pump
Stator damaged/destroyed by chemical attack
Stator damaged - probable overheating
Damaged rotor
Drive shaft does not engage with drive
Intermediate shaft connected incorrectly
Intermediate shaft damaged
Damaged/destroyed Bering
Rotation speed to high
Liquid viscosity too high
Incorrect seal used



















Pump performance



















Pos Part name Quantity

1 Drive and working unit 1 set

2 Pump housing 1 pc

3 Stator 1 pc

3a 2-stage pump stator

4 Discharge flange

5 Suction elbow 1 pc.

5a Threaded suction flange 4’’ 1 pc.

6 Front cover 1 pc

7 Cleaning hole cover 1pc

8 Stator clamp 2 pcs

9 Pump mounting plate 1 pc

10 Spacer plate 1 pc

11 Gear motor 1 pc

12 Cluch cover 1 pc

13 Rotex 42 cluch link, 98 Sh 1pc

14 Rotex 42 cluch hub

Pos Part name Quantity

15 Stud Bolt M16x500 4 pcs.

15a Stud Bolt M16 for 2stage pump 4 pcs.

16 Stud Bolt M12x50 12 pcs.

17 Stud Bolt M12x50 4 pcs.

18 Suction flange gasket 1 pcs.

19 Cleaning cover gasket 1 pc.

20 Suction flange gasket 1 pc.

21 O-ring 132x4 1 pc

22 O-ring 110x2.5 1pc

PCP SCREW PUMP

80/10/125 HSP

PUMP DRAWING - no. I



PCP SCREW PUMP

80/10/125 HSP

PUMP DRAWING - no. I

Pos Part name Quantity

1 Drive and working unit 1 set

2 Pump housing 1 pc

3 Stator 1 pc

4 Discharge flange

5 Discharge nozzle 1 pc

6 Front cover 1 pc.

7 Stator clamp 2 pc.

8 Pump mounting plate 1 pc

9 Spacer plate 1pc

10 Gear motor 2 pcs

11 Cluch cover 1 pc

12 Rotex 42 cluch link, 98 Sh 1 pc

13 Rotex 42 cluch hub 1 pc

14 Stud blot M16x500 4 pcs

15 Stud Bolt 12x50 12 pcs

16 Stud Bolt 12x65 4 pcs.

17 O-ring 132x4 1 pcs

18 O-ring 110x2.5 1pcs



PCP SCREW PUMP

80/10/125 HSP

Drive and working unit - no. II

Pos Part name Quantity

25 Rotor 80/100/125HSP 1 set

25a Rotor 80/100/125HSP2S 1 pc

26 Cardan shaft 1 pc

27 Drive shaft w. tapered end 1 pcs

28 Joint housing(cone) 1 pc

29 Shaft bearing 3310 1 pc.

30 Shaft bearing 6310 1 pc

31 Seal housing 301 1 pc

32 Rotary seal 301 1pc

33 Fixed ring seal 301 1 pc

34 Wire seal body 1 pc

35 Wire seal Colmar 1 pc

36 Wire seal 1 pc

37 Cardan shaft insert 2 pcs

38 Joint pin 2 pcs

39 Simmering housing 1 pc

40 Mech. Seal pressure ring 1 ps

41 Simmering 58x80x10 1pc

42 Simmering 45x65x10 1pc

43 Pin reeaining ring 2 pcs

44 Rubber joint cover 2 pcs

45 Normetta tape with lock 2+2 sets

Pos Part name Quantity

46 Ext. retaining ring O45 3 pcs

47 Int. retaining ring O45 2 pcs

48 Allen screw M16x110 1 pc

49 Stud bolt M12x60 1 pcs

50 Spring washer 1 pc

51 O-ring 104x3 1 pc.

52 Shaft key 12x80 1 pc

53 M5 set screw 1 pc



PCP SCREW PUMP

80/10/125 HSPps

PUMP DRAWING - no. I

Pos Part name Quantity

1 Pump housing 80/100/125 1 set

2 Bearing housing 1 pc

3 Stator 1 pc

4 Discharge port housing 1 pcs

5 Discharge port 1 pc

6 Front cover 1 pc.

7 Stator clamp 2 pcs

8 Pump bed 1 pc

9 Spacer plate 1pc

10 Gear motor 1 pc

11 Cluch cover 1 pc

12 Rotex 42 cluch link 98Sh 1 pc

13 Rotex 42 cluch hub 2 pcs

14 Stud Bolt 16x500 4 pcs

15 Stud Bolt M12x50 12 pcs

16 Stud Bolt M12x65 4 pcs

17 O-ring 132x4 1 pc

18 O-ring 110x2.5 1 pc



PCP SCREW PUMP

80/10/125 HSPps

Drive and working unit - no. II

Pos Part name Quantity

25 Rotor 80/100/125HSP 1 set

25a Worm drive shaft for 
80/100/125HSPps

1 pc

26 Cardan shaft 1 pc

27 Drive shaft w. tapered end 1 pcs

28 Joint housing(cone) 1 pc

29 Shaft bearing 3310 1 pc.

30 Shaft bearing 6310 1 pc

31 Seal housing 301 1 pc

32 Rotary seal 301 1pc

33 Fixed ring seal 301 1 pc

34 Wire seal body 1 pc

35 Wire seal Colmar 1 pc

36 Wire seal 1 pc

37 Cardan shaft insert 2 pcs

38 Joint pin 2 pcs

39 Simmering housing 1 pc

40 Mech. Seal pressure ring 1 ps

41 Simmering 58x80x10 1pc

42 Simmering 45x65x10 1pc

43 Pin reeaining ring 2 pcs

44 Rubber joint cover 2 pcs

45 Normetta tape with lock 2+2 sets

Pos Part name Quantity

46 Ext. retaining ring O45 3 pcs

47 Int. retaining ring O45 2 pcs

48 Allen screw M16x110 1 pc

49 Stud bolt M12x60 1 pcs

50 Spring washer 1 pc

51 O-ring 104x3 1 pc.

52 Shaft key 12x80 1 pc

53 M5 set screw 1 pc



PCP SCREW PUMP

80/10/125 HSPMsp - CIP

PUMP DRAWING - no. I Msp

Pos Part name Quantity

1 Drive and working unit 1 set

2 Pump housing 1 pc

3 Stator 1 pc

4 Discharge flange housing

5 Discharge nozzle ( pump with ss body) 1 pc

7 Stator clamp 2 pc.

8 Pump mounting plate 1 pc

10 Gear motor 100HSP M (Monoblock pump) 2 pcs

14 Stud blot M16x500 4 pcs

15 Stud Bolt 12x50 12 pcs

16 Stud Bolt 12x65 4 pcs.

20 O-ring 132x4 1 pcs

21 CIP – supply port 1pc

22 CIP – drain 1 pc



PCP SCREW PUMP

80/10/125 HSPMsp

PUMP DRAWING - no. I Msp

Pos Part name Quantity

1 Drive and working unit 1 set

2 Pump housing 1 pc

3 Stator 1 pc

4 Discharge flange housing

5 Discharge nozzle ( pump with ss body) 1 pc

7 Stator clamp 2 pc.

8 Pump mounting plate 1 pc

10 Gear motor 100HSP M (Monoblock pump) 2 pcs

14 Stud blot M16x500 4 pcs

15 Stud Bolt 12x50 12 pcs

16 Stud Bolt 12x65 4 pcs.

20 O-ring 132x4 1 pcs



PCP SCREW PUMP

80/10/125 HSPMsp

Drive and working unit - no. II Msp

Pos Part name Quantity

25 Rotor 80/100/125HSP 1 set

25a Worm drive shaft for 
80/100/125HSPps

1 pc

26 Cardan shaft 1 pc

27 Drive shaft 1 pcs

31 Seal housing 301 1 pc

32 Rotary seal 301 1pc

33 Fixed ring seal 301 1 pc

34 Wire seal body 1 pc

35 Wire seal Colmar 1 pc

36 Wire seal 1 pc

37 Cardan shaft insert 2 pcs

38 Joint pin 2 pcs

40 Mech. Seal pressure ring 1 ps

43 Pin reeaining ring 2 pcs

44 Rubber joint cover 2 pcs

45 Normetta tape with lock 2+2 sets

49 Stud bolt M12x60 1.5D 4 pcs

52 Shaft key 14x86 1 pc

53 M5 grub screw 2 pcs



PCP SCREW PUMP

80/10/125 HSPMps

PUMP DRAWING - no. I Mps

Pos Part name Quantity

1 Pump housing 80/100/125HSPps 1 set

2 Pump connector 1 pc

3 Stator 1 pc

4 Discharge flange housing

5 Discharge nozzle ( pump with ss body) 1 pc

7 Stator clamp 2 pc.

8 Pump mounting plate 1 pc

10 Gear motor 100HSP M (Monoblock pump) 2 pcs

14 Stud blot M16x500 4 pcs

15 Stud Bolt 12x50 12 pcs

16 Stud Bolt 12x65 4 pcs.

20 O-ring 132x4 1 pcs



PCP SCREW PUMP

80/10/125 HSPps

PUMP DRAWING - no. I

Pos Part name Quantity

1 Pump housing 80/100/125HSPps 1 set

2 Pump connector 1 pc

3 Stator 1 pc

4 Discharge flange housing

5 Discharge nozzle ( pump with ss body) 1 pc

7 Stator clamp 2 pc.

8 Pump mounting plate 1 pc

10 Gear motor 100HSP M (Monoblock pump) 2 pcs

14 Stud blot M16x500 4 pcs

15 Stud Bolt 12x50 12 pcs

16 Stud Bolt 12x65 4 pcs.

20 O-ring 132x4 1 pcs

21 Tri Clamp top cap 1pc

22 Side cover Tri-Clamp 1 pc



PCP SCREW PUMP

80/10/125 HSPMps

Drive and working unit - no. II Mps

Pos Part name Quantity

25 Rotor 80/100/125HSP 1 set

26 Cardan shaft 1 pc

27 Drive shaft w. tapered end 1 pcs

31 Seal housing 301 1 pc

32 Rotary seal 301 1pc

33 Fixed ring seal 301 1 pc

34 Wire seal body 1 pc

35 Wire seal Colmar 1 pc

36 Wire seal 1 pc

37 Cardan shaft insert 2 pcs

38 Joint pin 2 pcs

40 Mech. Seal pressure ring 1 ps

43 Pin reeaining ring 2 pcs

44 Rubber joint cover 2 pcs

45 Normetta tape with lock 2+2 sets

49 Stud bolt M12x60 1.5D 4 pcs

52 Shaft key 14x86 1 pcs

53 M5 grab screw 2 pcs



PCP SCREW PUMP
Double mechanical seal - BTB

Pos Part name Quantity

1 Outher seal cover 1 set

2 Middle seal cover 1 pc

3 Inner seal cover 1 pc

4 Rotating seal part 2pcs

5 Fixed seal ring 1 pc

6 Coolant inlet port 2 pc.

7 Screw M8x45 DIN 7984 4 pcs

8 O-ring 71x2.65 2 pcs

9 O-ring 90x2.65 2 pcs



Pos Part name Quantity

1 Drive and working unit 1 set

2 Pump housing 1 pc

3 Stator 1 pc

4 Discharge flange housing

5 Discharge nozzle ( pump with ss body) 1 pc

7 Stator clamp 2 pc.

8 Pump mounting plate 1 pc

10 Gear motor 100HSP M (Monoblock pump) 2 pcs

14 Stud blot M16x500 4 pcs

15 Stud Bolt 12x50 12 pcs

16 Stud Bolt 12x65 4 pcs.

20 O-ring 132x4 1 pcs




